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AFA6-NFI-E01 E01. &5 (E01.CRANKCASE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 93540801400 4 LI LOCK PIN

2 A60620100000 1 LihEE(TRR) CRANKCASE LEFT

3 95572232601 1 TCHE OIL SEAL, TC TYPE

4 92140800001 1 SEEARE(8%1.6T) WASHER (8%1.6T)

5 90190801202 1 NAMKIRIEERE HEXAGON FLANGE BOLT (M8%12L)
6 90190605501 4 FRAMGFIRE HEXAGON FLANGE BOLT

7 90190606001 2 RAMFEEMeX60L) FERLGE HEXAGON FLANGE BOLT(M6*60L)
8 90190606500 1 FRAMGIRE HEXAGON FLANGE BOLT

9 90190608002 2 FRAMGEIRE HEXAGON FLANGE BLOT

10 90190610001 2 RAMEEE-§EG HEXAGON FLANGE BOLT (M6%100L)
11 90181201501 1 ANAMFIRE-$EG HEXIGON HEAD BOLT FLANGE

12 | 92141200006 1 AR WASHER

13 95572032603 1 TCHgHEH(SD19.8)-ZE IR HL OIL SEAL TC TYPE(SD20)

14 | 90190602003 3 NAMFEREEM6x20mm—EG HEXAGON FLANGE BOLT

15 A10820300000 1 BihEEE OIL FILTER COVER

16 | 95515200000 1 ORIz O-RING

17 A10820410000 1 #BimES ELEMENT

18 96530600300 1 B R R AR BALL BEARING, DOUBLE SEALED
19 | P1062020000 1 ERE BUSH, QUAKEPROOF

20 96550152300 1 EetEhR NEEDLE BEARING

21 96510620301 1 I EkERA 6203 C3 BALL BEARING

22 96510622200 1 PR R DEEP GROOVE BALL BEARING

23 A60610400000 1 BhERFE = Crankcase Gasket

24 A60610100000 1 HHEBE(TRR) CRANKCASE,RIGHT

25 | C1062240000 1 EmiEs OIL STRAINER COVER

26 | 95513100000 1 A O RING

27 | ©1062190000 1 3R COMPRESSION SPRING

28 | G1062180000 1 B HE OIL STRAINER

29 96530600300 1 ) R R AR BALL BEARING, DOUBLE SEALED
30 | 90170813900 2 EETRIRE Stud Bolt

31 90170814600 2 EETRIRLG Stud Bolt

32 | AF5846100000 1 BigEAREAS IGNITION COIL

33 | AF5846200000 1 BiigEiEEME COIL CAP COMP.

34 | 90190602701 1 NAMIRIE R HEXAGON FLANGE BOLT (M6*27L)
36 A52410300000 1 B E g STARTED MOTOR LINE

38 | A10610800000 1 SEHE PLUG OIL
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AFA6-NFI-E02 E02. B Z(E02.LH SIDE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 C1706280000 1 B CLAMP

2 C1063110000 1 & FIXING PLATE

3 C1063092000 1 BiE SPONGE,BREATHER PIPE

4 BF0630300000 1 BRE BREATHER PIPE

5 BF0631000000 1 BREHE BREATHER PIPE COMP

6 90190602003 3 AR EM6x20mm—-EG HEXAGON FLANGE BOLT

7 A17060200000 3 AHE HOSE CLAMP

8 92270800400 3 ﬁ (8D*15D*2.5F) RUBBER BUSH

9 A10631720000 1 SEMEHE SOUNDPROFF COVER

10 | A17060010000 9 ﬁisﬂiﬁﬁ*" SPECIAL SCREW

11 A10630110000 1 E85E LH., SIDE COVER

12 | A10630200000 1 E%%ﬁﬁ GASKET LEFT GOVER

13 96530600400 1 EHEERSK DEEP GROOVE BALL BEAG. TWO SEAL
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AFA6-NFI-E03 E03. R AI5E(E03.CYLINDER HEAD)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A10711000000 1 SHEERS CYLINDER HEAD COVER ASSY.
2 A10711200000 1 SETEEE4E PACKING,CYL HEAD COVER
3 A10711100000 1 abALEE 3 Head Gover
4 A10715600000 1 BB Packing, Cyl. PCV Cover
5 A10715700000 1 e Bk Jal oil purge plate Plain Washer
6 90050501001 3 +FHEEITE R R IR ET(M5*10L) CR ROUND HD MACHINE SCREW
7 F30715420000 1 S SEE AR oil purge plate
8 90190502000 4 RAMZIRE HEXAGON FLANGE BOLT
9 90210602000 4 REREIRE HEXAGON SCOKET SCREW
10 | 90190610001 2 A IR -G HEXAGON FLANGE BOLT (M6*100L)
11 93541001401 2 ELLER (10%14) LOCK PIN (10%14)

12 A10715300000 1 AR BEE CYL., Head Cover
13 A50713000000 2 EEHE Valve Inlet
14 | A50712000000 2 Hsi Valve Exhaust
15 | 92140600011 1 ERE WASHER
16| 90190601207 1 RAMZIREEG HEXAGON FLANGE BOLT(M6%1.0P*12L)
17 A10714500000 4 &IPS $ Seal Valve Stem
18 | A10714700000 4 [ElREdS WASHER, Valve
19 | A50714100000 4 EEE VALVE SPRING
20 | A10714400000 4 s 73 RETAINER VALVE SPRING
21 A10714300000 4 M4z COTTER VALVE
22 90170606300 2 EEigie STUD BOLT
23 A10230100000 1 HiE 5158 Thermostat
24 | A10230500000 1 5|5 B RLAN SR OKIR) Temperature sensor
25 F32220000001 1 X 2 ZE(CR7E) Spark Plug
26 F30730110000 1 L L L CAMSHAET SPROCKET
27 F3071550000 1 e ROTATING DISC
28 | 92140800012 1 S $AEB](8.4D*24D*1.8T)-G PLANE WASHER
29 | 90190801800 1 7 f Ch Ak IR A2 (M8*18L) HEXAGON FLANGE BOLT
30 | 90190601207 1 RAMZIREREG HEXAGON FLANGE BOLT(M6%1.0P*12L)
31 A10730610000 1 ﬂrmlzz_ﬂi Retainer, Cam Shaft
32 | A60710100000 1 HEAD COMP. ,CYLINDER
33 90170804000 2 Eﬂﬁﬂiﬁ STUD BOLT
34 | A60710700000 1 EATEEER Gasket, Cyl. Head
35 | 92040800000 4 /\E rﬁﬁa?ms(m)u)e& HEXAGON FLANGE NUT
36 | 92140600019 4 E PLAIN WASHER
37 92140800000 4 S—ﬂl(s 4D*17D*1.6T) PLAIN WASHER
37 | A10230210000 1 maeE COVER,THERMOSTAT
38 | A60730000000 1 ™ im A AR AR CAM SHAFT ASSY
39 | 90190602003 2 AR EM6x20mm-EG HEXAGON FLANGE BOLT
40 A10720500000 2 EEH SHAFT.ROCKER ARM
41 A50720300000 1 EREMEEHEES In. Valve Rocker Arm Comp.

42 A10720400000 1 ERBMEERS Ex. Valve Rocker Arm Comp.

44 | F70230600000 1 BEIRSRE S BLEEDER ASSY
45 A60710000020 1 SETEEHE COYLY., HEAD COMP
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AFAG6-NFI-E04 EO04. FiEA(E04.CRANKSHAFT)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A60665000000 1 B AR A AR B CRANK SHAFT assy.

2 95511000002 1 OIR O-RING

3 C70611000000 1 BRERZR (F5%) ROLLER BEARING

4 G1067151000 2 SE 3L CLIP, PISTON PIN

5 A60671100000 1 TE-Si PISTON PIN

6 C70621000001 1 R BBk SPEGIAL BALL BEARING

7 93541001401 2 TEHLEE (10%14) LOCK PIN(10%14)

8 C5066130000 1 [Erid] TIMING SPROCKET

9 A10724800000 1 bk Tal Gasket, Chain Adjuster

10 | A60640100000 1 S Cylinder

11 A10725000001 1 SEIRRESRMS CHAIN ADJUSTER COMP.

12 | 90190602003 2 AR EM6x20mm-EG HEXAGON FLANGE BOLT

13 | A60641100000 1 SEEH GASKET, CYLINDER

14 | A60673100000 1 EER (1) Piston Ring (Top)

15 | A60673200000 1 EEIR (2) Piston Ring Second

16 | A60674000000 1 FHEEE OIL SCRAPER RING COMP.

17 C10724700001 1 SEIEEH GUIDE COMP.,.CAM CHAIN

18 | A60670100000 1 EFE(61) PISTON

19 A10724400000 1 EEiER HiE Tensioner, Cam Chain

20 F3072460000 1 rhim Cam Chain

21 A10661410000 1 @;Tﬂf;iﬁ%iﬁ Qil Pump Sprocket

22 | ©1072490000 1 W hBIREES SCREW ASSY, TIMING CHAIN TENSIONER
23 A52630600001 1 BRI HISRIESE ISC system

24 90070600600 1 1+ 7R EEA# RIS CR TRUSS HEAD TAPPING SCREW
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AFA6-NFI-E05 E05. £ BB (E05.RIGHT CRANKCASE COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A106S0007V00 1 AiEEEHSE HE) EiR CRANKCASE COVER CORP ,RH ,PLAIN
2 93540801400 4 ELLE LOCK PIN
3 A10680127V00 1 PR J€PAL ) COVER, R. CRANKCASE
4 92162000000 1 CREMBFLA) RETAINING RING C TYPE
5 95571020500 1 TC #im$t Oil Sealtc Type A1/ASFHE & hEf
6 92141200014 1 SEEARE](12.1D*20D*1T) PLANE WAHER
7 95581224600 1 SCEIHEf(12%24%6) SC OIL SEAL
8 A10210210000 1 KEE PUMP SHAFT
9 G1061070000 1 HE OIL PLUG
10 A10640300000 1 AKEE PLUGWATER
11 A50210500000 1 oAk E kAR MECHANICAL SEAL
12 [ A10680210000 1 AliEmEERR Gasket Rh. CrankCase Cover
13 | A10681110000 1 BaRMS GAUGE.OIL LEVEL COMP.

14 | 95511600002 1 O&IFE(15.8D%2.4) O Ring
15 90190604001 1 RAMFIRE HEXAGON FLANGE BOLT (M6*40L)

16 | A17060300000 2 RFEXER(013.5) HOSE CLIP
17 90190501201 1 RAMFIRE HEXAGON FLANGE BOLT (M5*12L)

18 | 92140500018 1 S EARE](5.3D*9D*t )8 WASHER. FLAT
19 | 90190603001 3 A MR (M6*30L)-§EG HEXAGON FLANGE BOLT (M6*30L)

20 | A17060300002 2 RFEREHR(020) HOSE CLIP
21 F70680410000 1 IERRES Cap Tappet Adjusting Hole
22 | A10210810000 1 HEKREQ)-KEEFRHEE PIPE(2)

23 A15010100000 2 KEHKECKEZESH) WATER PUMP OUTLET HOSE
24 | A10210600000 1 KEEHE PACKING,WATER PUMP COVER
25 | A10210300000 1 KERESHEH IMPELLER
26 | A10210406D00 1 KEEEBR) COVERWATER PUMP
27 95511800001 1 ORIIE O-RING
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AFA6-NFI-E06 E06. 1B 57 % #t(E06.INJECTION)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A52630220002 1 A EHeE THROTTLE BODY

2 J32630300000 1 EBh/BERREE PRESSURE/TEMPERTURE SENSOR

3 F72630400000 1 AP iE BRI 2 THROTTLE POSITION SENSOR

4 C05630T35A 1 o GASKET

5 W11350TF7B 1 R4k SCREW

6 W11300TF7A 1 R4k SCREW

7 A12613200000 1 ket Jal Insulator Carb. Gasket

8 A12613010000 1 {bimFRBEIRAS INSULATOR COMP., CARB

9 A12612000000 1 [ R ey FUEL RAIL ASSEMBLY

10 A12610500001 1 HEREBEEHEEARE) INTAKE MANIFOLD ASSY.

11 A12612200000 1 ErETE INJECTOR CAP

12 | 6002ER1003 1 ORITR(7.52Dx3.51) O-Ring(7.52Dx3.51)

13 1280210816 1 O#I35(8.3Dx3.05) O-Ring(8.3Dx3.05)

14 A12610600000 1 BEH CLAMP

15 ES706020000 2 BEK WIRE CLIP

16 90190601207 1 REAMFIRZEG HEXAGON FLANGE BOLT(M6%1.0P%12L)
17 92040600000 2 73 fh Ak IR 1B (M6%1.0P) HEXAGON FLANGE NUT (M6%1.0P)
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AFAB-NFI-E07 EO7. CVTEBI(E07.DRIVEN PULLEY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A11237020001 1 HREESEmERHEE BELT PULLEY COMP., DRIVEN FACE

2 P11234100001 1 IR NUT,SPECIAL

3 A11236000001 1 iR S PLATE ASSY., DRIVE 125mm
4 A11210600000 1 ER TN DRIVE FACE

5 92041200002 1 AL B HEXAGON FLANGE NUT

6 92141200005 1 T2 WASHER

7 C11210500002 1 HEIER TN E iR % 51mm BOSS DRIVE FACE

8 A61220000001 1 VEIR & V BELT

9 C112A2000000 1 EEEFHEEU3ERE WEIGHT ROLLER COMP. 185
10 | A61235200000 1 BRI SPRING

11 | C©5066051000 1 FlREE SPACE BUSH

12 | J312A3200000 1 SE SLIDE PIECE 185
13 | C11213100001 1 Rk PAMP PLATE

14 | A11211000000 1 EEEEmAE FACE MOVABLE DRIVE

15 | 95511800002 2 O O-RING

16 | A11411100000 1 BARER BEARING BUSH

17 | 92021200002 1 A AIRIEMI2) NUT

18 | ©11235100001 1 AR ERBHS OUTER BODY COMP.CLUTCH

19 | 96550222901 1 MZZ*%*ISmm] NEEDLE BEARING

20 | 921414000000 1 28 WASHER

21 | 96520690200 1 Eﬁ%‘gﬁﬁﬂi DEEP GROOVE BALL BEAR ONE SEAL

22 | F31233300001 1 EES COLLAR,SPRING

23 | G11235300001 1 ﬁ_ﬁg COLLAR SEAT

24 | 95513700002 2 oY} O-RING

25 | 95593441401 2 GE OIL SEAL, G TYPE

26| A11232100000 1 SRR EmAEES BODY GCOMP., DRIVEN FACE

27 | C11232500001 3 HE BUSH

28 | C11232400001 3 EEE PIN.GUIDE

29 | 92162800002 1 CEMIE RETAINING RING-C TYPE

30 | A11231100000 1 ﬁﬁgﬁg & BODY COMP., DRIVEN FACE
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AFAG—NFI-E08 E08. 22 = H8 Jal ks = (E08.GENERATOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A12210210000 1 EFHE STATOR COMP

2 92110500000 2 R SPRING LOCK WASHER

3 90190501201 2 RAMFIRE HEXAGON FLANGE BOLT (M5%12L)
4 90190603001 3 A F IR (M6%30L)-SEG HEXAGON FLANGE BOLT (M6*30L)
5 90210802004 3 RARXRERR(EERE HEX SOCKET HD BOLT.

6 A12210120000 1 REE FLYWHEEL COMP

7 A12431000000 1 BrESEHAL) ONEWAY CLUTCH

8 C72431120001 1 LS Auter race

9 A12440010000 1 M SRERHES GEAR COMP.STARTING CLUTCH
10 92041200002 1 FRArFIRIE HEXAGON FLANGE NUT

11 A12210030000 1 FREmHERER A.C.G COMP.

12 | 92141200005 1 EEAE WASHER
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AFAG6-NFI-E09 E09. FXEh%#%i(E09.STARTING MOTOR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A10810010000 1 BhR R Oil Pump Assy

2 A10812200000 1 R EREN (R CHAIN,OIL PUMP

3 A52410000000 1 BEEBEEHSEHR) MOTOR ASSY STARTER

4 95512400002 1 OEIR O RING

5 90190601604 2 RAMEIRR-§G HEXANGON FLANGE BOLT

6 E1681030000 1 ﬁﬁﬁﬁﬂlmﬁ PAN BOLT WITH WASHER

7 A10812300000 1 50 5 Rk PLATE

8 90100602900 2 ++#1EHE&E§R§T (M6%29L) TAPPING SCREW

9 C70810300000 1 RER SPROCKET, OIL PUMP DRIVEN
10 92141000015 1 $§l(10*1 5) WASHER

11 92180800000 1 ER$07E (8+0.8T) RETAINING RING E TYPE

12 | 92171000000 2 CRINIR(10) C CLIP

13 | A12420400000 1 70 Bh 390 B i 3 Shaft, Startet Reduction Gear
14 A12420100000 1 B E R Reduction gear

15 | 93560301400 1 ELLE PIN
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AFA6-NFI-E10 E10. {# 5178 =(E10.GEARBOX)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A11413000000 1 BREGHS Final Gear Assy.

2 A11410117V00 1 EEEEEHER) TRANSMISSION COVER

3 92141500009 1 S EARE](15.4D%39.8D%1.2T) Plane Washer

4 A11410200000 1 EHEEHS Trans Cover Gasket

5 A61411000000 1 EREHEH(15T) Gear Primary Drive

6 93541001401 2 TEHIEE (10%14) LOCK PIN(10%14)

7 95573245700 1 TCHjh$t TC OIL SEAL

8 96510630100 1 R B R DEEP GROOVE BALL BEARING

9 96510600200 1 R E R DEEP GROOVE BALL BEARING

10 96530620500 1 B 5 R R R A BALL BEARING, DOUBLE SEALED
11 92165200000 1 CRMEE (FLA) Retaining Ring—C Type

12 | 90190804003 2 RAMZIR2EEG) HEXAGON FLANGE BOLT (M8*40L)
13 90190803502 5 7B IR M8Xx35mm—FEG Hexangon Flange Bolt

14 | P1062150000 1 HIREE OIL BOLT

15 A61412000000 1 EERES MAIN AXLE ASSY.

16 | 95511300001 1 o’z O RING

17 A11412300000 1 BHEESE DISC SPRING WASHER
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AFA6—-NFI-E11 E11. 225, J8 ;& s (E11.AIRCLEANER ASSEMBLY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 A62620000000 1 EREERES AIR CLEANER COMP

2 90190603503 2 A MR (M6*35L)-§EG HEXAGON FLANGE BOLT(M6*35L)
3 92140600005 2 SEEARE](6.4D*13D*1T) WASHER (6.4D*13D*1T)

4 90150502000 8 +FiEEE B XiRE] CR TRUSS HD MACHINE SCREW
6 A12621400000 1 BKALE PLATE

7 A12620300000 1 ES ELEMENT

8 A50711500000 1 BRE B TUBE (B),CYL

9 92221100001 4 HRE 3K HOSE CLAMP

10 F72630700000 1 BaiEE R A e Canister purge valve

11 A50711400001 1 BREEA TUBE (A),CYL

12 A52630600001 1 BRI HISRIESE ISC system

13 A10711910000 1 BREHE TUBE CYL., COMP.

14 | A12620400000 2 RS EE ELEMENT PACKING

15 | A12623810000 1 T BB (44x7.5 FEHL) CLIP (44x7.5 LOCATING)

16 | A12620100000 1 EREERARE AIR CLEANER CASE

17 A126B0200000 1 EREEREIHS AIR CLEANER ASSY

18 92370600003 1 EEE I BRACKET NUT

19 | 92240007800 1 FETT LS WIRE CLIP

20 F72630800000 1 BEEHIREE ISC RUBBER HOLDER

21 A62640000000 1  BIEHI R R Induction Control Valve
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AFA6-NFI-E12 E12. BFR & (E12.MUFFLER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 18292F3E0000 6 A 5EF(t:3mm) PACKING,PROTECTOR(:3mm)

2 490387068G5 6 BE COLLAR

3 18320F3E0000 6 BEBAaRE RUBBER,PKG PROTR

4 92050800006 2 AEERREEIESK DOMED CAP NUT

5 418292SA19000 6 A 18EE F(t:2mm) PACKING,PROTECTOR(:2mm)

6 90110KEB9000 6 =7 ElsE i 2B IR 42 (M6*22) SCREW(M6%*22)

7 A528A0100004 1 fr# iR iR S-1h ik HEAT PROTECTOR

8 A628A0000003 1 HESRESNRIR) MUFFLER ASSY

9 A12810200000 1 BRER2H GREMYE) PACKING,MUFFLER

10 | 92140800000 3 SEEAEE](8.4D*17D*1.6T) PLAIN WASHER

11 92110800000 3 TR FE FAE(8D*14D*2.2T) SPRING WASHER(8D*14D*2.2T)

12 90190805001 3 RAMZERE (Bi) HEXAGON FLANGE BOLT (M8+%50L)

13 | A12812100000 1 Y30 Oxygen Sensor

14 | A12810500001 1 AER PR (S8R 5E) HEAT PROTECTOR

15 | A62863500000 1 RS R SECOND AIR REED VALVE COMP

16 90190804503 3 AR (B EERR) HEXANGON FLANGE BOLT EIERNo.1 11,12
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AFA6-NFI-E13 E13. # 8 (E13.REAR WHEEL)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 90200602001 4 S EAENRE BOLT WITH WASHER

2 M2403720000 1 S H HERB) CLAMP,BRAKE HOSE(B)

3 A16340006500 1 BRIBGEER) REAR FENDER

4 M2701050000 1 BRE(YISHE) PLASTIC PLUG

5 92011600000 1 UZNZiE U TYPE SPRING NUT

6 92141600002 1 SERE(16.2%23%2.5) PLANE WASHER

7 92163500000 1 CEHRF RETAINING RING C TYPE

8 96530600300 1 & 5 R BRI BALL BEARING, DOUBLE SEALED
9 A14068317700 1 REEEEKE) REAR FORK

10 | AF4068400000 1 CES BUSH

11 90190805001 2 AR (B%) HEXAGON FLANGE BOLT (M8+%50L)
12 | 95602535700 1 R KC OIL SEAL

13 P1062020000 1 e BUSH, QUAKEPROOF

14 BF4036100002 1 B HER CLAMP, BRAKE HOSE

15 90190601207 3 RAMGIREEG HEXAGON FLANGE BOLT(M6*1.0P%12L)
16 M24068010001 1 Rk B 82(0220) DISC,REAR BRAKE

17 C1403510000 5 RISk B AR #R(MB%1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)
18 AF4066021N00 1 2 5% B 2 (Bh M AT REAR BRAKE CALIPER

19 AF4061022300 1 BEREB(12” 25x24x1) REE WHEEL COMP,REAR 12”7

20 | 90190802601 2 7 A MR IR 42 (Nylok [T £R) Hexagon Flange Bolt

21 AF40G3200000 1 BalA 130/70-12 R4 TIRE

22 | AF4067000000 1 45 H K EFE R BRAKE CALIPER BRAKET

23 | 90190802601 2 7 A MR IR 2 (Nylok [ £R) Hexagon Flange Bolt

24 | AF40F1000000 1 S E A SONERERS FX2 PAD ASS'Y

25 AF40F 1200000 1 SE FiR PAD PIN

26 AF40F 1300000 1 friF e PIN

27 | AF40F1100000 1 [T SPRING

30 | A62640300000 1 EEEE BY PASS BRACKET

31 A62641000000 1 ER(030) Induction Control Valve

32 M240F0500006 2 E= REAR BRAKE PISTON

33 M240F0300006 2 fh 3 B REAR BRAKE PISTON OIL SEAL

34 | M240F0400006 2 EERE REAR BRAKE PISTON DUST SEAL




i PARFRER SREFE
— COMVER FRERRHANOLE BAR. 3

15




AFA6-NFI-F01 FO1. FAIEFAI.&= A MIEF =(F01.COVER FR.RR HANDLE BAR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5460010001 1 ERFHRERERTR) LH HAFT SWITCH ASSY

2 92370500003 3 uﬂaﬁgm‘aws U TYPE SPRING NUT

3 AF5480020003 1 ERFRBEBR(ENXTOBIER X RH HAFT SWITCH ASSY

4 90110401200 2 +FHE 2 TE B BURET(M4*120) CR PAN HD TAPPING SC

5 90130301001 2 +FiE 80 B BIRET CR PAN HD TAPPING SCREW

6 90130501401 7 + P[5 B KR ET(M5*14L)-8G C-R RECESS PAN HD. TAPPING

7 AF6120026002 1 FREFEERE (ED) HANDLE BAR ASSY.

8 AF7010500000 2 ﬂﬁdﬁfﬁﬁ x BUSH, HEAD LIGHT

9 92061000005 1 AR IRIE(M10%1.25P)-%EG HEXAGON FLANGE NUT

10 92370300002 2 WEEEE THEE 50D SPRING NUT U-TYPE

11 AF6130006801 1 HRIBFRIE(EEhE) HANDLE COVER FRONT

11 AF6130001801 1 HREIBFRIEGRIEL) HANDLE COVER FRONT

12 | AF6140016501 1 RIEFHE BE) HANDLE COVERREAR

13 90040601600 1 +FE R TE R R IR ET(M6*16L) CR PAN HD MACHINE SCREW(M6%16L

14 | 92140600018 1 EEE WASHER

15 | 90191005002 1 7 IR AR (M10%1.25P*50L) HEXAGON FLANGE BOLT (M10%1.25P*50L)
16 | C1612011000 1 25 SCREW WASHER

17 90190601502 2 A MR AR (Me*15L)(RE S 4) HEXAGON FLANGE BOLT(M6*15L)

18 AF7060900000 1 EFrEEEiRAS FRAME PLANK,HANDLE COVER UPER
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AFAG6-NFI-F02 F02. T53$%(F02.SPEEDOMETER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF561000000B 1 TESR4A FL(AF_180) SPEEDOMETER ASSY.

2 90110401200 4 +F 1 8258 B MR ET(M4*12L) CR PAN HD TAPPING SC

3 AF5610100000 1 BEFEERA electronic speed sensor

4 AF56A0300005 1 B = SPEEDOMETER TOP COVER

5 AF56A0100005 1 B SPEEDOMETER COVER

6 AF56A0400000 1 §x:2 0 SPEEDOMETER COVER
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AFA6-NFI-F03 F03. & 45 Balh % tim(F03.CABLE SWITCH MIRROR)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 JR6160000000 1 BRESEER BACK MIRROR COMP

2 JR61F0100000 1 E#%iRE BACK MIRROR COMP

3 JR61F0200000 1 ARG BACK MIRROR COMP

4 AF6120300001 1 hERmTFHEER) SHOCKPROOF ASSY.(R)

5 AF5420000000 1 AEEER GRIP ASSY, RH

6 AF5446100001 1 03 S8R B 5E FE (0 K hR) CABLE THROT ,BRACKET

7 AF5446010000 1 B RS ERE CABLE ASSY,THROT

8 BA4030030000 1 MREER FRT BREAKE MASTER CYLINDER
9 P140G130000 2 1R &k SCREW

10 P140C120000 1 SRR E CAP,RESERVOIR

11 P140G250000 2 1242 R A INNER BOLT

12 P140G240000 1 X BRACKET,MASTER CYLINDER

13 P140G220000 1 1RiE BOLT

14 | BA40C0100000 1 FH SHAFT

15 | 92141000018 8 2AE(10.2D*15D%1.5T) PLAIN WASHER

16 P14038110000 4 S5 B B HIRE JOINT BOLT,BRAKE HOSE

17 AF4036020000 1 AREHEER FR,BRAKE FLUID HOSE COMP

18 BA4063030000 1 BREREER REAR BRAKE MASTER CYLINDER
19 P140G130000 2 !ﬁﬁ SCREW

20 P140G250000 2 INNER BOLT

21 AF4037010001 1 &é@imﬁmm@*\m”) REAR BRAKE FLUID HOSE COMP.
22 | AF5410000000 1 EiE} E GRIP ASSY, LH

23 | AF6120200001 1 =R ﬁA(E) SHOCKPROOF ASSY.(L)

24 M25480310000 1 S E B EHE STOP LIGHT SWITCH

25 P140C230000 2 IR IE FLANGE NUT

28 M240G 1500000 2 BiE DIAPHRAGM

29 M240G 1400000 2 EIER MEMBRANE PLANK

30 | AF6160100000 1 LR EREE DRIVING MIRROR JOIN POLE (L)
31 AF6160200000 1 ERREEEE DRIVING MIRROR JOIN POLE (R)
32 | 90211205501 2 REAREIRE HEXAGON FLANGE BOLT

33 90050501202 1 124k SCREW AQYMLIZABYMVT -7 W EBEE T %R5Ya
34 M240C9940000 1 S EBREFERR FR RR MASTER CYLINDER SERVICE ASSY EARVE 11mm
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AFA6-NFI-F04 FO4. Bl X_Ril P17 esR il T Bx(FO4.FRONT FORK FR. FENDER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
2 E14440410000 1 [EIDE T AL STEERING SHAFT LOCK NUT

3 E1444050000 1 LR UPPER RING-SHAPE NUT

4 96630340400 1 A R (5/327) BALL BEARING CAGE(5/32")

5 C1443020000 1 A& B UPPER BEARING CAGE

6 C1443011000 1 K B LOWER BEARING CAGE

7 96630380600 1 B EEEA(0/47) BALL BEARING CAGE(1/4”)

8 C144G150000 1 T A& A INNER BEARING CAGE

9 C144C140000 1 EXE DUSTPROOF GOVER

10 | C144C130000 1 B GASKET

11 AF4430110000 1 SAEES UNDER BRACKET ASSY. No.89,104E#HFT
12 | AF4430206D04 1 E5 B S (EmEAF150 LEFT OUTERTUBE ASSY.

13 | AF4430306D04 1 A5 &S GEEE)AF150 RIGHT OUTERTUBE ASSY.

14 | BF7062900000 1 JanCills)) FIXED PLATE

15 ES706020000 2 gk WIRE CLIP

16 | AF6330006501 1 BINIEIER(168)(HER) FENDER FR. INNER

17 92370500003 2 URIgE Z 1R 08(M5) U TYPE SPRING NUT

18 90190601502 1 A MR AR (Me*15L)(RE S 48) HEXAGON FLANGE BOLT(M6*15L)
19 AF6320006800 1 A EERCEELE) FRONT FENDER

19 AF6320001800 1 AL ERGRTESD) FRONT FENDER

20 90050601500 4 + E"ﬁﬂﬂﬁﬁ%&ﬁﬂ (M6%16L) CR PAN HD MACHINE SCREW(M6%*16L
21 92140600018 4 EEE WASHER

22 | AF7010100000 1 71@2(*‘1% iE) WATERPROOF CUSHION

23 | AF4036110000 1 MEHHE CLAMP, BRAKE HOSE

24 | 90190601502 3 < ﬂ%ﬁ#ﬁ(mﬂsu@ =) HEXAGON FLANGE BOLT(M6*15L)
25 | 90130501401 2 ~+ P8 [El58 B BURET(M5*14L)-$EG C-R RECESS PAN HD. TAPPING
26 BA5440100000 1 BB CLIP COMP.SPDMT CALBE

27 | AF7061110000 1 BB CLIP,SPEEDMETER CABLE

28 | C144C050000 2 AR 4R BOLT ASSY.

29 | 90190805002 4 AAMZIER(AR) HEXAGON FLANGE BOLT

30 AF6330100000 1 ﬁfrﬁq%iﬁiﬁiﬁ' FENDER FR. INNERFIXED PLATE
31 M2701010000 4 RiE PUSH RIVET

32 | AF7061510000 1 E.Eﬁ ﬁ;’s CLIP,SPEEDMETER CABLE

33 | AF44C0700000 2 FhEE FRONT FORK DUST SEAL

34 | AF44C0600000 2 JHEE FRONT FORK OIL SEAL




FS Wi mmE.
TIRE.FRT WHEEL.FRT CALIPER.




AFA6-NFI-F05 F05. §iRE Bilsmm A% =t 2% = 35 (F05.TIRE FR. WHEEL FR. CALIPER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 BA4025000000 1 il 35 AXLE FR. WHEEL

2 P1401010000 1 [l SPACER

3 96520620100 2 B R EHAK(6201U) ONE SHIELD BALL BEARING

4 BA4024000000 1 HiRRA & SPACER

5 C1403510000 5 BI2A B SRR #R(M8*1.25P*24L) SCREW, FR BRAKE DISK(M8%1.25P*24L)
6 AF4035000001 1 TSR EE AL A8 (B 8%) E f245,PCD110 DISC,FRONT BRAKE

7 BA4011022300 1 nmREES(2)RES FRONT WHEEL ASSY (127)

8 95572235700 1 TCRI M OIL SEAL, TC TYPE

9 AF40B3200000 1 BRHA 110/70-12 TIRE 110/70-12

10 P140B3300001 1 |areE (EE VALVE

11 P15660050000 1 BRI ML METER GEAR ASSY

12 | 92061200001 1 A LOCK NUT

13 BA4033031N0OO 1 TSR 2R (Bh AT ) FRT BRAKE CLIPPER

14 BA4033200000 1 45 B K EE R BRAKE GLIPPER FIXED PLATE

15 C140G141000 2 SE FiR PAD PIN BOLT

16 C240C2300000 1 &8 FHHRAS) brakes—thin comp

17 C140C030000 2 SREE FRONT BRAKE PISTON OIL SEAL

18 | C©140C040000 2 BhEERE FRONT BRAKE PISTON DUST SEAL
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AFA6-NFI-F06 F06. FEmL.IR il N= Ba%e / [ (F06.WINDSHIELD INNER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF7010200000 1 R Rubber Mat

2 90130501401 24 | 4= ElsE B RIRET(M5*14L)-§EG C-R RECESS PAN HD. TAPPING

3 92370500003 11 URIGE Z 1R 08(M5) U TYPE SPRING NUT

4 AF6210206500 1 JK?ﬂiﬁlﬂé(E%) FRONT COVER, RADIATOR ASSY

5 AF6210100001 1 ERREEE WIND SHIELD AIR DEFLECTOR

6 AF6210026801 1 ERRGEE) WIND SHIELD

6 AF6210021801 1 ERRGEEL WIND SHIELD

7 AF6210406E00 1 ﬁgﬁtﬁﬁfﬁﬁ(miﬁﬁ&) WIND SHIELD COVER

8 AF6010300000 1 PGO # PGO STICKER

9 AF6230400000 1 jnk0 ﬁfﬁ% WATERING CAP COVER

10 | AF6210100000 1 RIS WIND SHIELD AIR DEFLECTOR

11 M2701010000 4 HRIEET PUSH RIVET

12 BF7010100001 1 AMEYEA FRONT HOOK

13 AF6230300000 1 MAZEETERE FRONT LNNER COVER,COVER, AIR INLET LH
14 90190601502 2 A MFR R Me*15L)(REE 1) HEXAGON FLANGE BOLT(M6%15L)

15 90070601501 1 +FiE R EES IR C-R TRUSS HD. MACHINE SCREW

16 BF6690000002 2 8l &5t B (3238 8 )E-mark, DOT, & SIDE REFLECTOR

17 92050600007 2 NAEMIRERE 5 DOMED CAP NUT

18 AF62C0306500 1 MAELAERE FRONT LNNER COVER,COVER, AIR INLET RH
19 AF6230006500 1 AMAEGEE) FRONT LNNER COVER

20 | AF6230106500 1 MEMEGFEE) LUGGAGE CASE,FR

21 90110401200 4 +FHE 82 TE B BURET(M4*120) CR PAN HD TAPPING SC

22 | AF6260006501 1 B F=(168)(BE) LOWER COVER,FRONT

23 90130501400 2 +FHEEIZE B BURET(M5*14L) CR ROUND HD TAPPING




F7 R e E IR EE TH#E

STEF FLOOR, BLOY CCVERFRONT.

LH,RH FCCRSTEP FLCCR LOWER COVER




AFAG6-NFI-FO7 FO7. Bl F = WVEAIR IV RZ= 4 F B8 =(F07.COVER FR. LOWER , STEP FLOOR, LH.RH. STEP FLOOR LOWER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 90130501400 3 1 F B 56 5 BIRET(M5*14L) CR ROUND HD TAPPING

2 AF6250406500 1 RifEGER) BODY COVER,FRONT

3 AF6240006500 1 B GER) STEP FLOOR

4 AF6213026800 1 BiT 5 [ 8 B 25 (A0 ) (e Eh 22) COVER,LH FR TURN SIGNAL

4 AF6213021800 1 BT [ 1B 8 25 (D) GR B4 COVER,LH FR TURN SIGNAL

5 AF6263006800 1 ETHE (HEhE) LOWER COVER(L)

5 AF6263001800 1 ETHE GREID LOWER COVER(L)

6 92140600018 4 SR WASHER

7 90070601501 4 + 518 IS (Rl BE #4342 6T C-R TRUSS HD. MACHINE SCREW

8 92370500003 17 VR 5 () U TYPE SPRING NUT

9 90150501000 8 + 71 I 58 B BUIRET-8EG C-R RECESS PAN HD. TAPPING

10 | M2701010000 10 EENET PUSH RIVET

11 BF7060700000 4 BhkEBE RUBBER PLUG

12 | AF62A3026800 1 B A AEfiE®R)(EHEE TURN SIGNAL FRONT ASSY,INNER COVER
12 AF62A3021800 1 B [ B 8 2 () GR B4 TURN SIGNAL FRONT ASSY,INNER COVER
13 | 90200602500 3 HREEE SCREW WITH WASHER

14 AF6260216500 1 B FREEEGRE) FRONT UNDER COVER

15 AF62F3006800 1 AETHEE (HEhE) LOWER COVER(R)

15 AF62F3001800 1 ETHE GREBHD LOWER COVER(R)
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AFAG6-NFI-F08 FO08. W(FO&BODY COVER.MIDDLE COVER.)

NO. Part No. PART NAME PART NAME SPECIFICATION
1 AF6255026800 1 AEEE(EHEE) BODY COVERRH

1 AF6255021800 1 a’:‘.iﬁﬁ(i&%ﬂ) BODY COVERRH

2 AF6253026800 1 EEHEGHBE) BODY COVERLH

2 AF6253021800 1 EHE B EGRELD BODY COVERLH

3 90110401200 2 +FHE 2 TE B BURET(M4*120) CR PAN HD TAPPING SC

4 92370500003 4 URIgE Z 1R 08(M5) U TYPE SPRING NUT

5 90130501401 4 +F 8 [El58 B BURET(M5*14L)-$EG C-R RECESS PAN HD. TAPPING
6 E1701040000 2 1% DESINET (BB AR ET) SPIRAL RIVET

7 AF6250206500 1 HEETEEER BODY COVERLOWER

8 90190803005 3 Ay ] rﬁﬁ%wﬁ HEXANGON FLANGE BOLT

9 BF7062500000 3 BRITESE BOX-SPANNER

10 | 90190601502 1 Ay ﬂ%ﬁ#ﬁ(mﬂsu@ =) HEXAGON FLANGE BOLT(M6*15L)
11 AF6360016500 1 MEREEGEE) LICENSE PLATE,UPPER

12 | 92140500014 1 T EAE(5.5D*12D*1T)-SPCCHEC PLAIN WASHER

13 | 92020500000 1 7 A IRIE(M5%0.8P) HEXAGON NUT (M5*0.8P)

14 | AF6360126501 1 Hﬁﬂﬁﬁ?ﬁﬁ(ﬁ%)(ﬂuxﬁﬁ) LIGENSE PLATE,DOWN

15 | BF669010000N 1 BRI A E-markDOT, &5 REFLECTOR DOT

16 | AF6760007R00 1 BEF(EER REAR LUGGAGE BRACKET

16 AF6760006E00 1 BEFOKEREE) REAR LUGGAGE BRACKET

17 92140800010 3 SEELEB(8%1.6T) WASHER

18 AF7010800000 1 BREFHES LUGGAGE BRACKET CUSHION
19 | 90130501401 2 1 F#8[El58 B KR ET(M5*14L)-$EG C-R RECESS PAN HD. TAPPING
20 | 90110401200 4 ~+ 748 8258 B TR ET(M4*12L) CR PAN HD TAPPING SC

21 AF62E3100000 1 i FIXED PLATE

22 | AF62E3200000 1 i FIXED PLATE

23 | AF62E5100000 1 i FIXED PLATE

24 | AF62E5200000 1 i FIXED PLATE
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AFA6-NFI-F09 F09 #% EHFE THE EMF E=(F09.SEAT.FR LUGGAGE. BACK LUGGAGE)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF67A0020006 1 FEEA$E R (AF 150 F ) EE 51800_2014 SEAT COMP

2 AF67A0500000 1 Bt REAR BRACKET

3 C1701180000 1 TES TOOL KIT

4 AF6810320000 1 ERE BATTERY BOX

5 90200601601 6 SRR BOLT WITH WASHER

6 92370500003 2 uﬂ%ﬁ%%ﬂs(m) U TYPE SPRING NUT

7 AF6810400000 1 ERE BATTERY BOX PEDESTAL

8 92370500003 1 uﬁaﬁgwﬂs(m) U TYPE SPRING NUT

9 AF6810200000 1 ERE BATTERY COVER

10 90130501400 1 ++1*IHEEIM£$T (M5*14L) CR ROUND HD TAPPING

11 AF6810020000 1 EMEER LUGGAGE COMP

12 ES6810510000 1 BBEE RUBBER PLUG

13 | ES581710000 1 ZEniERE DIAGNOSE ADAPTOR

14 | M2706010000 1 PEEEE TR FIXED PLATE, DIAGNOSE JOIN
15 | 90110401000 2 + #8258 B KR ET(M4*10L) CR PAN HD TAPPING SCREW
16 AF5830410000 1 BREESR Power Supply (12V)

17 | AF5590000000 1 ERUERR POWER TRANSFER SWITCH

18 BA6810200000 1 HkiRie BOLT. SPECIAL

19 | BA6810100000 1 IR {F BRACKET

20 BF67A0110000 4 SEEEE02.2) RUBBER

21 F37065400000 1 TETER TOOL KIT ASSY

22 P1701170000 1 IR skic FIR N RL GRIP ASSY. SCREWDRIVER

23 | F37065600000 1 KEEFEFHAT*17) BOX-SPANNER,SPARK PLUG
24 P1706570000 1 IR HkiC F SCREWDRIVER

25 | P25816300000 1 EEEEEE CONNECTING WIRE,SOCKET
26 | AF5830200000 1 EREEE BATTERY(+)LINE

27 | 92040600000 2 Erﬁﬁ%ms(mﬂ .0P) HEXAGON FLANGE NUT (M6%1.0P)
28 | AF7010900000 1 ERE CUSHION-BATTERY

29 | 90190601502 2 7 ﬁrﬂlﬁ?ﬁ#ﬁ(MG*wLXﬁ =) HEXAGON FLANGE BOLT(M6*15L)
30 AF6810500000 1 EMEEE BACK




10T B MR,
= HANDLE LAMP. REAR LAMP.

FR/RR FLASHFR LIGHT,

ﬁz

14
13(nab 5D 12

h >

160 =3=TR=Thn"=)

11 (4 h=L 2 W d )

9/15
(L2 g{E)




AFA6-NFI-F10 F10. 5B%5. % fe(F 10.HANDLE LAPM . LICENSE PLATE)

NO Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF6660000002 1 #Efa ik (168RE ) TAIL LIGHT ASSY TIGRA168RE

2 90130501401 6 +FEEEE EIAIW_.?%ﬁT(MS*ML)—gG C-R RECESS PAN HD. TAPPING

3 AF6610020001 1 FEE R AR (FR RIS PROJECTOR LIGHT COMP PROJECTOR LIGHT
4 AF66C0110001 1 zfgujinﬁﬁﬂA(szagg%) SIGNAL LAMP ASSY, LH

5 90130501401 6 1 &[] 5E B BUIRET(M5*14L)-88G C-R RECESS PAN HD. TAPPING

6 AF66D0110001 1 ARAREHESGERESR) FR SIGNAL ASSY, RH

7 90110401200 6 + #8256 5 BIRET(M4*12L) CR PAN HD TAPPING SC

9 AF66D0200001 1 AEFGEHER) lens,RH

10 [ AF66C0700000 6 [F 173 SCREW

11 AF66C0900000 2 HK2E SIGNAL LAMP LENS PACKING

12 | 98231205001 1 IEER POSITION LAMP (12V-5W)

13 | 98161255002 1 38 (12V-55W)H1 AF R HEAD LIGHT BULB 12V 55W H1

14 AF66A0100001 1 Eﬁ electric wire comp

15 | AF66C0200001 1 EERGEHER) lens,LH

16 | AF66A0200000 1 ERE COVER

17 | AF66C1100000 6 BhK 2 SIGNAL LAMP LENS SCREW PACKING

18 | AF6610200001 1 EEEREER HEAD LIGHT CONNECTINGN WIRE PROJECTOR LIGHT







AFA6-NFI-F11 F11. =Z8(F11.FRAME)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF48A0120005 1 EEHRERL) CUSHION ASSY.L.

2 90191004002 2 7M™ SR (M104P1.25%L 40) HEXAGON FLANGE BOLT

3 90190804002 2 A Rie(Mex32L) HEXAGON FLANGE BOLT(

4 90200601601 4 R ERE BOLT WITH WASHER

5 AF7060216000 1 BirEEZEA S (EAED.) TREADLE FIXED BRACKET ASSY

6 AF4860110000 2 MifEER SPACER RING

7 92061000005 1 /\ME(WO*I 25P)-#G HEXAGON FLANGE NUT

8 AF4860030000 1 SIERZEHE ENGINE HANGER COMP.

9 90191020000 3 7N 4R (M10%1.25P%200L) HEXAGON FLANGE BOLT

10 | 90191006500 1 A R42(M10%65L) HEXAGON FLANGE BOLT(M10%65L)
11 90190601502 3 AN !'_.fiﬁ(MeﬂsL)(g_ﬁa) HEXAGON FLANGE BOLT(M6%15L)
12 | 90050501202 1 1 FiEETESRIRET-8EG CR ROUND HD MACHINE SCREW (M5*
13 | AF6711210000 1 EEREHER SEATLOCK LEVER ROPE

14 BF6713000001 1 GRS SEATLOCK COMP.

15 BA4630100000 1 TBERREE) PEDAL LEVER (L)

16 | AF7011200000 1 EEeEE2ENE) CUSHION-SIDE STAND

17 | 90020803201 1 NAEREER HEXIGON HEAD BOLT

18 | AF4620006000 1 fIEE# RE (E.D) SIDE STAND ASSY

19 | C2462120000 1 TER SPRING,SIDE STAND

20 | 92060800002 1 <A 2-$EG HEXAGON FLANGE NUT

21 AF4210000001 1 BRI 80) FRAME ASSY

22 | AF7060416000 1 KEEEZEAESEABED.) RADIATOR FIXED BRACKET ASSY
23 92040800000 2 AN 1] (M) EESR(E) B HEXAGON FLANGE NUT

24 | 90190805001 2 AN B ER HEXAGON FLANGE BOLT (M8%50L)
25 BA4630200000 1 fﬁ: WEEGER) PEDAL LEVER (R)

26 | AF7060100000 1 {EEIBRIEE R TOPPLE SWITCH FIXED PLATE

27 BF4036100002 1 BEMER CLAMP, BRAKE HOSE

28 | AF5011000001 1 KEEEELHSG168 PIPE COMP.

29 | 92061000005 2 AR ER AR IE(M10%1.25P)-EG HEXAGON FLANGE NUT

30 | M2486010000 2 =1 BOLT

31 C17013000001 2 EECE S PLASTICS PLUG ASSY

32 | 92370600002 2 UEJEE!‘_&EE SPRING NUT U-TYPE

33 | 90190501201 2 AN 15K HEXAGON FLANGE BOLT (M5%12L)
34 AF7061000000 1 EEEEIEE(ZE) FIXED PLATE, BODY COVER (L)

35 AF70F1000000 1 EBEERTERGE) FIXED PLATE, BODY COVER (R)

36 | AF7061200000 1 EREHER BURGLARPROOF PLATE,SEAT LOCK
37 | 90190601207 2 AAM  REEG HEXAGON FLANGE BOLT(M6%1.0P*12L)
38 | 90190604001 2 /\ﬁ!ﬂ ;!';itﬁ HEXAGON FLANGE BOLT (M6*40L)
39 | AF7010600000 2 EXETE] LUGGAGE BRACKET CUSHION

40 AF48A0220005 1 &&ﬁ%ﬁﬁﬁt(m CUSHION ASSY.R.
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AFA6-NFI-F12 F12. ;lHifa = hl:B dEE(F12.TANK INNER COVER)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5213307D00 1 HEEMEERR) TANK ,INNER COVER

2 AF5213036D00 1 ShEEHSEIR) TANK COVER COMP.

3 90050401600 2 +FHEEITE R R IR ET(M4*16L) CR ROUND HD MACHINE SCREW(M4*1
4 BF5213210000 1 SRS H O B GAS CAP BASE

5 AF7060700000 1 n;E O BB E#R(C) FIEXD PLATE ,GAS CAP(C)

6 90110401200 3 —-—-"#ﬂﬁﬁarﬁﬁﬂ (M4*12L) CR PAN HD TAPPING SC

7 90050400800 2 - B sA# BRIR AT CR ROUND HD MACHINE SCREW

8 AF7060600000 1 hu,m M EE B E iR (B) FIEXD PLATE ,GAS CAP(B)

9 AF5213510000 1 SREHEE THREE WAY ASSY

10 | 92221200001 1 @b&"’*ﬂ& HOSE CLAMP

11 AF7060500000 1 Jn;E O BB 5E #R(A) FIEXD PLATE ,GAS CAP(A)

12 | AF5260300000 1 HEQONHOZE=§%E) GASOLINE HOSE

13 | 92201200000 2 %E 3 HOSE CLAMP

14 | BF5213400000 1 =15 THREE WAY

15 | AF5260400000 1 AEB CREE AR GASOLINE HOSE

16 AF5213110000 1 ﬁa%’éﬁiﬁﬁﬂ TANK COVER LEVER CABLE

17 90050501202 1 +FEEESEIRET-BEG CR ROUND HD MACHINE SCREW (M5%
18 | 92221500000 1 RE 3k HOSE CLAMP

19 M27011600000 1 (B )(2.5x100L) CABLE TIE
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AFA6-NFI-F13 F13. Jum Fa(F 13.FUEL TANK)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 ES706010000 2 =& CLIP

2 AF5260100000 1 BEEHECHTE ZEhE R =R OIL PIPE

3 90180501600 10 | RAMKIRE HEXAGON FLANGE BOLT

4 AF5217000001 1 SiHE FHR & (I 2 RR) FUEL GUAGE COMP.

5 90200601601 4 HEAERE BOLT WITH WASHER

6 AF5215010000 1 HimEGE) FUEL TANK

7 BA5218000001 1 SHMEBR(ER) FUEL PUMP COMP F13-8[AF52A0100000)IF&ENET
8 AF52A0100000 1 OWE O RING

9 BF7061010000 1 KRR CLIP

10 B87060910000 1 KRR CLIP

11 AF5260200000 1 FHMECSHEZMHO) GASOLINE HOSE
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AFA6-NFI-F14 F14. (AjAifE(F14.STANDS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF4610026000 1 chiAl# 4R & (E.D) CENTER STAND ASSY

2 90191002803 2 <A MM IR AR M10%1.25p*28L(GHii HEXAGON FLANGE BOLT

3 90191002802 2 7N MK IR A2 (M10%1.25P*28L)G HEXAGON FLANGE BOLT

4 90190802000 2 7 M5 IR 42 (M8*20L) HEXAGON FLANGE BOLT(M8*20L)

5 M24610110000 2 BE SLIDE BUSH

6 C1701050000 1 EEgE RUBBER DAMPING, CENTER STAND

7 AF4510106000 1 5IZTmREE (ED ENGINE LOWER HANGER

8 E1461121000 1 EE SPRING

9 92141500008 4 2A[8(24.7D*15D*0.8T) Plane Washer
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AFA6-NFI-F15 F15. X Ad#&(F15.WIRE HARNESS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5816000008 1 Eo 4% R (AF180) HARNESS.WIRE

2 90210601602 2 f\ﬁ AEIRE HEXAGON SCOKET SCREW

3 AF5890000007 1 ECU(E?@%#E%IIE#)M ECU

4 AF5830000000 1 BATTERY ASSY TTZ10S

5 AF5810000000 1 STARTER RELAY ASSY

6 AF5840020000 1 RECTIFIER COMP.REGULATE

7 90190601502 1 HEXAGON FLANGE BOLT(M6%15L)

8 ES581200000 3 relay

9 AF5846100000 1 IGNITION COIL

10 | 90190602701 1 HEXAGON FLANGE BOLT (M6%27L)

11 AF5520050000 1 BiRE IGNITION SWITCH COMP.

12 90040602003 1 ++Fﬁm§1§,i§ﬁﬂ (ZH%e) CR PAN HD MACHINE SCREW

13 AF5860000000 1 F R ESRE G T-LEDE-FhFK FLASHER RELAY ASSY

14 | B5583600000 1 EII HORN.L

15 90070402000 2 1+ R EEE# SRR TAPPING SCREW

16| 92140400003 2 SEEAEE](4.2D%16D*1.6T) PLANE WASHER

17 ES5891010000 1 R TOPPLE SWITCH

18 AF5890300000 1 Eﬁ&@l’aﬁﬁﬁ(ﬁ) SOLENOID

19 | A62861200000 1 TUBE, CYL.

20 AF5825000002 1 jcdﬁ#ﬂﬁll%%(;ma)so'% HEAD LIGHT CONTROLLER

21 AF55B11100%* 1 [ 11 KEY BRBEISREHHE-FIN-DAVET,
22 | AF55B01000%* 1 B AR = magnet burglar—proof cover BEESREHTI—TIN-DBAVET,
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AFA6-NFI-F16 F16. A% 2% S HCR Hl % Ht(F16.EEC.SYSTEM)

NO.

Part No.

QTY

PART NAME

PART NAME

SPECIFICATION

1

AF5244500000

1

ErREREEE

TWO-WAY VENT VALVE




21

v
Fl? RADIATOR ASSY 17 17
17
4 *= -k
23 ‘ 1
20 ¢
24
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t-""- Y17 B 3
s—N\82
\?" " 17

17




AFA6-NFI-F17 F17. /KFa#8 Rk (F17.RADIATOR ASSY)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF5010800000 1 KED)GEEEB-E/GA) WATER PIPE(D)

2 AF5010600000 1 KEBGEEBEA-FBR) WATER PIPE(B)

3 AF5010000002 1 —K%E RADIATOR ASSY

4 AF5010510000 1 KE(AXE/GEEEA) WATER PIPE(AXE/G-WATER PIPE (A) )
5 AF5011000001 1 KEEEEHE168 PIPE COMP.

6 AF5011300000 1 BKE OVERFLOW WATER PIPE

7 AF5011100000 1 KEEE WATER LEVEL GAUGE

8 AF5010100000 1 BlkFEEE RESERVE TANK

9 90190601502 7 A MR (Me*15L)(FER 1) HEXAGON FLANGE BOLT(M6*15L)
10 | AF6210326500 1 KERSREGER) REAR COVER, RADIATOR

11 M2701010000 1 HRIESET PUSH RIVET

12 | AF5010200000 1 KEEHE CAP COMP. ,RADIATOR

13 AF5010000001 1 KiER (SRR RADIATOR ASSY

14 90200602500 4 EAEIRE SCREW WITH WASHER

15 | AF5010900000 1 K & (E) R EERS-RIl K ) WATER PIPE(E)

16 | AF5011210000 1 KERR WATER TANK FOR FAN

17 92212200000 10 RFERER(022) PIPE CLIP(022)

18 AF50A0200000 1 Bk FfnE RESERVE TANK COVER

19 | AF50A0400000 3 FTES INSERT

20 | AF50A0400000 1 B INSERT

21 AF5011500000 1 KEEXEZKE—DEEE) WATER PIPE(E)

22 | AF5011400000 1 KEPEGKE—>FE=KFE) WATER PIPE(F)

23 90200602001 3 HEAE R BOLT WITH WASHER

24 | AF50A0300000 1 BEAE RUBBER







AFA6-NFI-F18 F18. RE#K(F18.LABELS)

NO. Part No. QTY PART NAME PART NAME SPECIFICATION
1 AF6010100000 1 EZE B TIGRARIR TIGRA PLATE L

2 AF6010200000 1 HEBTIGRAR IR TIGRA PLATE R

3 AF6010300000 1 PGO #4k% PGO STICKER

4 AF6030500005 1 AEEIEHE MR AR “"NOTICE” ADHSIVE AND OIL TYPE LABEL

5 AF6030200008 1 Hif 53 B EEARLMAF-168 VEHICLE EXHAUST CONTROL INFORMATION PAPER
6 P66030620000 1 ASTEHRERALLR 4S REGULAR MAINTENANCE LABEL

7 AF6030610000 1 £ B 4% 27 BR BL AR (P 30 fuse label

8 J36010600000 2 PGORL#R(88) PGO,LABEL

9 AF6013800000 2 BE57168 R"EEEK “168 R” LABEL, BODY

10 | XC6010500000 1 STOP & GOJB&#E STOP & GO LABEL






